Panasonic

Test Report

nanoe™ device inhibits activity of adhered

aspergillus by 99.5% in 8 hours

Test outline

(1)Testing organisation: Japan Food Research Laboratories

(2)Test subject: Adhered aspergillus

(3)Test volume: 45L enclosed box (350x350x400mm)

(4)Test result: Inhibited 99.5% in 8 hours

(5)Report No.: 11038081001-02
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Test result

100

£ o~ oo
o o o

Survival rate (%)

N
o

Aspergillus

@-nanoe

99.99

inhibited

Natural 8 hours
reduction later

066



Japan
Food

Research % 11038081001-02 &

Laboratories 20114 CERE234E)07TH 01 H

AR S E

R | A NV =y 7 B IS

A IJF‘(‘—E—'E‘:‘
HARBmmI oS —

B4 X e A 2R m2 J%g
(

i wm AKWMEFF

*® M PR %) A RBR

20114F CERE234F) 04 H28A M2 o Z — LR Shic EEERECODWTHRBRLEBREZ ZHEWTZ LET,

AR LG5 b & ik s 4 — OB R BT 0 < EaL,

BRI 5—




